General Assembly of Installation Tool 73435-02000

28

T

12

14

ITEM 37 PROTECTIVE SLEEVE ITEM 37 PROTECTIVE SLEEVE
REMOVED FOR CLARITY REMOVED FOR CLARITY

16 2 Avdel’



General Assembly of Installation Tool 73435-02000

29 30 1 17 31 16

/ 21 33 27 23 26

| I

""""""'"'\h\\\\\\\v\l\\\k\\\\\\n\l\\h\\\\\\\!\l\\h a4 —
.................. ATUEERTTEEERTR TR

22 24 25

18 DETAIL B

DETAIL C

>

DETAIL D

DETAIL E \
SECTION A-A

X Avdel”



Parts List for Installation Tool 73435-02000

73435-02000 Parts List

ITEM PART NUMBER |DESCRIPTION QTY.
1 73435-02003 PISTON 1
2 73435-02001 BODY 1
3
4 73430-02025 SAFETY LABEL 1
5 73435-02026 AV50 LABEL 2
6
7 07007-02103 TRIGGER SWITCH 1
8 73430-02020 HANDLE GATOR 1
9 07001-00686 M4 X 16 SKT CAP HD SCREW 2
10 07005-10118 QUICK COUPLER - MALE 1
11 07005-10120 QUICK COUPLER - FEMALE 1
12 07001-00479 M4 X 4 SKT SET SCREW 1
13 73430-02023 HOSE CLAMP 1
14 07007-02105 CONTROL CABLE 1
15 73435-02004 NOSE CAP 1
16 73435-02005 VALVE ROD 1
17 73435-02010 SEAL GLAND 1
18 07005-10119 HYDRAULIC HOSE - RETURN 1
19 07005-10117 HYDRAULIC HOSE - PULL 1
20 73430-02024 CLAMP INSERT 1
21 07003-00465 O-RING 1
22 07003-00455 WIPER SEAL 1
23 07003-00498 O-RING 1
24 73435-02009 FRONT BEARING RING 1
25 07003-00454 ROD SEAL 1
26 07003-00456 PISTON SEAL 1
27 73435-02014 ANTI-EXTRUSION RING 1
28 07001-00692 M5 X 8 SKT SET SCREW 1
29 73435-02006 EJECTOR PIN 1
30 73435-02007 EJECTOR CAP 1
31 73435-02008 SPRING 1
32
33 07003-00466 O-RING 1
34
35 07007-02032 CABLE TIE 1
36 1
37 07005-10121 PROTECTIVE SLEEVE 0.6m
38 07007-02104 CABLE GLAND 1
39 73430-02008 TRIGGER INSERT 1
40 73435-02012 COLLET ADAPTER 1
41 73435-02013 LOCKING PIN 1
42 07001-00689 M8 X 8 SKT SET SCREW 1
- 07900-01023 AV50 TOOL INSTRUCTION MANUAL 1

18 )X Avdel’




